
4

Boiler Block and Piping Assembly

REPAIR PARTS

1

2

3

4

5

6

8

7

9

28

11

12a

13

14

15

16

17

18

23

22

21

20

17

24

25
16

14

29

30

10

12b



5

KEY # ITEM NUMBER DESCRIPTION QTY

550002627         
INCLUDES 

ITEMS          
LISTED HERE

11 550002627 KIT BLOCK REPLACEMENT 1

5 14607202 NPL,3/4X4½,BI,STD 2

6 14695802 SCR,8-32 X 3/16,RH,ALH,CAP 2
7 14631000 SWITCH CASTING TEMP Q90 36T26-42930 300 1
10 14631005 FITTING, 125HBL-4-21/8" X 1/4" BR.B+ 1
12a 14695810    NUT, ¼-20,HWS 4
12b    240009021    STUD, THREADED, ¼-20 X 2-¼ 4
13 240009285 ELB,TBE, ½"NPT X 5/8" ID,HB, 62044 1
14 14607044 NPL,1-1/4X2-1/2,BI,STD 2
16 1510001 TEE,RDCR,1-1/4” X 3/4” X 1-1/4” 2
17 14695810 NUT, 1/4-20, HWS 13
18 14695040 BOLT, 1/4-20 X 1-1/4”, CARRIAGE 4
20 14695805 STUD, THREADED, 1/4-20 X 1 1/4” 5
22 14619002 OBSERVATION GLASS, 3/4” 1
23 14631004 ADAPTER, SIGHT GLASS 1
** 240009284 EXHAUST SPACER BUSHING 1/4X3/8X7/8 LONG 4
** 240009583 GASKET, EXHAUST SPACER 4
** 1250010 GASKET IGNITER 1
** 14631023 GASKET BURNER 1
** 14631025 GASKET MIXER 1
** 14695809 SCREW, 10-32 X 3/8" 2

--- * NOTE: #8, 9, 21, AND 28 INSTALLED IN HEAT EXCHANGER ---
8* 14695810 NUT, 1/4-20,HWS 5
9* 14695801 SCR, 1/4-20 X 1-1/2”,RH,ALH,CAP 5
21* 1395002 1-1/4 HEX SOCKET PLUG 8
28* 1395001 3/4” SQ HD PLUG 1

1 1580006 VENT AIR PURGE Q SERIES 1
2 14693001 BSHG, 3/4” X 1/8”,BLK 1
3 14693076 TEE,BLK, 3/4” 1
4 14622011 VLV,SAFETY,RLF,30PSI,3/4,10-408-05 1
15 240009323 VLV,DRN,3/4, 1
24 1260006SP GAUGE,TEMP/PRESS,2” SHANK 1
25 1060002 BUSHING, 3/4" x 1/4" BLK 1
29 240009283 WELL, SHORT, 1½" INSRT, HL, 48-205 1
30 240007708 SENSOR, HIGH LIMIT, 48" 1
** 240008013 SENSOR MOUNTING CLIP, HW 32002656 1

** Not Shown

REPAIR PARTS

Boiler Block and Piping Assembly


